
STATE OF CALIFORNIA 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN FRANCISCO BAY REGION 
 
      STAFF SUMMARY REPORT (Robert Schlipf) 
  MEETING DATE:  July 8, 2015 

ITEM:  5A 
 
SUBJECT:  Tesoro Refining and Marketing Company, Tesoro Martinez Refinery, 

Martinez, Contra Costa County - Reissuance of NPDES Permit  
 
CHRONOLOGY: June 2010 –NPDES permit reissued 
          
DISCUSSION: The Tentative Order (Appendix A) would reissue the NPDES permit that covers 

discharges from Tesoro’s wastewater treatment plant and stormwater outfalls. 
Tesoro operates a petroleum refinery that processes about 144,000 barrels per day 
of crude oil. This production results in a discharge of 4.4-million gallons per day 
[...]
VIII. Public Participation ....................................................................................................................... F-35 
 

Tables 

Table F-1.  Facility Information ............................................................................................................. F-3 
Table F-2. Outfall Locations ................................................................................................................. F-6 
Table F-3a. Summary of Previous Technology-Based Effluent Limitations and Monitoring Data, 

Discharge Point, 001 ........................................................................................................... F-7 
Table F-3b. Summary of Previous Water Quality-Based Effluent Limitations and Monitoring 

Data, Discharge Point 001 ................................................................................................... F-7 
Table F-4. Previous Stormwater Effluent Limitations .......................................................................... F-8 



Tesoro Refining & Marketing Company LLC TENTATIVE ORDER No. R2-2015-XXXX 
Tesoro Martinez Refinery NPDES No. CA0004961 
 

 
Attachment F – Fact Sheet F-2 

Table F-5. Stormwater Quality ............................................................................................................. F-8 
Table F-6.  Beneficial Uses .................................................................................................................. F-10 
Table F-7.  Reasonable Potential Analysis .......................................................................................... F-17 
Table F-8.  WQBEL Calculations ........................................................................................................ F-23 



Tesoro Refining & Marketing Company LLC TENTATIVE ORDER No. R2-2015-XXXX 
Tesoro Martinez Refinery NPDES No. CA0004961 
 

 
Attachment F – Fact Sheet F-3 

ATTACHMENT F – FACT SHEET 

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the 
requirements of this Order. As described in section II.B of the Order, the Regional Water Board 
incorporates this Fact Sheet as findings supporting the issuance of the Order. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility: 

Table F-1. Facility Information 
WDID 2 071048001 
CIWQS Place ID 228968 
Discharger Tesoro Refining and Marketing Company 
Facility Name Tesoro Martinez Refinery 

Facility Address 
150 Solano Way 
Martinez, CA 94553 
Contra Costa County 

Facility Contact, Title, Phone Peter Carroll, Environmental Engineer, 925-335-3497 
Authorized Person to Sign and 
Submit Reports Matthew Buell, Environmental Manager, 925-370-3275 

Mailing Address 150 Solano Way, Martinez, CA 94553 
Billing Address Same as Mailing Address 
Facility Type Petroleum Refinery 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program N/A 
Reclamation Requirements No 
Mercury and PCBs Requirements NPDES Permit No. CA0038849 
Hydraulic Capacity 10.44 million gallons per day (MGD) 
Average Facility Flow (2011-2014) 4.4 MGD 
Watershed Suisun Bay 
Receiving Water Suisun Bay 
Receiving Water Type Estuarine 
 

A. The Tesoro Refining and Marketing Company (hereinafter Discharger) is the owner and operator of 
the Tesoro Martinez Refinery (Facility). For the purposes of this Order, references to the 
“discharger” or “permittee” in applicable federal and State laws, regulations, plans, or policy are 
held to be equivalent to references to the Discharger herein. 

B. The Discharger is regulated pursuant to National Pollutant Discharge Elimination System (NPDES) 
Permit No. CA0004961. The Discharger was previously subject to the NPDES permit in Order No. 
R2-2010-0084 (previous order), which was adopted on June 9, 2010, and was administratively 
extended as allowed by law past its expiration date (June 30, 2015). The Facility discharges treated 
wastewater  and stormwater to Suisun Bay, a water of the United States. Attachment B provides 
maps of the area around the Facility. Attachment C provides a wastewater treatment flow schematic.  



Tesoro Refining & Marketing Company LLC TENTATIVE ORDER No. R2-2015-XXXX 
Tesoro Martinez Refinery NPDES No. CA0004961 
 

 
Attachment F – Fact Sheet F-4 

C. The Discharger filed a Report of Waste Discharge and submitted an application for reissuance of its 
Waste Discharge Requirements (WDRs) and NPDES permit on December 30, 2014.  

D. The discharge is also regulated under NPDES Permit No. CA0038849, which establishes 
requirements on mercury and polychlorinated biphenyls (PCBs) from wastewater discharges to San 
Francisco Bay. This Order does not affect that permit.  

II. FACILITY DESCRIPTION 

A. Wastewater and Biosolids Treatment 

The Discharger owns and operates a petroleum refinery that processes a crude oil volume of 
approximately 143,600 barrels per day (bbls/d).  The Discharger receives crude oil by tanker or 
pipelines for the production of unleaded gasoline and diesel fuels. According to 40 CFR Part 
419.20, U.S. EPA has classified this facility as a cracking refinery. The average discharge rate from 
March 2011 through July 2014 was 4.4 MGD; the hydraulic capacity of the treatment plant is 
approximately 10.44 MGD.  

The refinery’s wastewater treatment plant treats wastewater from sour water strippers, the ammonia 
recovery unit, acid plant effluent, cooling tower blowdown, boiler blowdown, cooling tower and 
boiler blowdown from the Foster Wheeler Cogeneration Plant, neutralized demineralizer 
regeneration water (hereinafter the Reject Water) from the water treatment system, the fire water 
system, groundwater from remediation activities; non-hazardous wastewater generated from offsite 
Discharger-owned facilities, the MECS Catalyst Plant, and cooling tower and boiler blowdown 
from the Air Liquide Carbon Dioxide Plant. Additionally, the wastewater treatment plant also treats 
sanitary wastewater and stormwater from about 710 acres of process areas.  

The Discharger routes process wastewater to a central pump station (i.e., No. 1 pump station).  
From this pump station, process wastewater flows to an API oily-water and solids separator that 
consists of a head channel that feeds four concrete channels. The API separator uses a chain 
driven system to remove oil and solids. The Discharger pumps this material to Tanks 699 and 
700 for additional oil and water separation and recovery. After the API separator, wastewater 
flows by gravity to four dissolved nitrogen flotation (DNF) units where additional oil and solids 
are removed.   
 
From the DNF units, wastewater is routed through an air stripper where a blower forces air 
through a grid of perforated tubes. The vapors from the air stripper, DNF units, and API 
separator are incinerated in a thermal oxidizer. The Discharger pumps wastewater from the air 
stripper to Surge Pond No. 1 for biotreatment. Surge Pond No. 1 is a 14-acre rectangular basin 
that is baffled into four cells where aeration and nutrients are provided. From Surge Pond No. 1, 
wastewater flows by gravity to Surge Pond No. 2. Surge Pond No. 2 is a 6-acre rectangular basin 
that is also aerated. The Discharger may pump up to 900 gallons per minute of wastewater from 
Surge Pond No. 2 to the refinery for reuse as industrial water. The remaining wastewater from 
Surge Pond No. 2 is pumped to the Bio-Oxidation Pond (Ox Pond). The Ox Pond is about 108 
acres with an estimated capacity of 216 million gallons but typically operates with a volume of 
around 150 million gallons. The Ox Pond is aerated at the inlet section of the pond. It passively 
treats wastewater by providing retention time of about 30 days. 
 



Tesoro Refining & Marketing Company LLC TENTATIVE ORDER No. R2-2015-XXXX 
Tesoro Martinez Refinery NPDES No. CA0004961 
 

 
Attachment F – Fact Sheet F-5 

From the Ox Pond, the Discharger routes wastewater to two clarifiers that operate in parallel. In 
the clarifiers, the Discharger adds coagulants and flocculants to enhance settling of wastewater 
solids. Clarifier solids are centrifuged and disposed of offsite. The supernatant from the 
centrifuge is routed to Surge Pond No. 1. From the clarifiers, wastewater flows through a toothed 
weir to two filters (Round and Zimpro) that operate in parallel. The Round filter is multimedia 
(sand and anthracite) and consists of six chambers, while the Zimpro filter is a six-celled 
trickling sand filter. Both of these filters contain automatic backwash functions that allow them 
to maintain continuous operation. Backwash water from the filters is routed to Surge Pond No. 1 
for treatment, and treated wastewater is routed to twelve granular activated carbon (GAC) 
columns that operate in pairs (i.e., lead and lag). The Discharger uses GAC columns to ensure 
treated wastewater is not toxic to aquatic life. The GAC columns may be partially bypassed 
when toxicity levels are low to increase flow through the wastewater treatment plant. This Order 
allows this to occur during the wet season to increase outflow from the Ox Pond. Backwash 
water from the GAC columns is also discharged to Surge Pond No. 1 for further treatment.  
 
After the GAC columns, the Discharger normally routes wastewater to the Clean Canal. The 
Clean Canal also receives stormwater runoff and neutralized demineralizer reject water from the 
Discharger’s raw water treatment plant. The Clean Canal conveys treated wastewater and the 
other streams to a sump containing three pumps that discharge to Suisun Bay under the Avon 
Wharf.  
 
The refinery also has several stormwater discharge points; however, most of the stormwater at the 
refinery is routed to the refinery’s wastewater treatment plant for treatment and discharge via 
Discharge Point 001. 

B. Discharge Point and Receiving Waters 

Treated wastewater from the Clean Canal is discharged to Suisun Bay through a deepwater outfall 
(Discharge Point 001) through a 27-inch diameter outfall. The outfall terminates with a multi-port 
diffuser located under the Avon Wharf. The diffuser consists of six ports, each 8 inches in diameter, 
located approximately 8 feet above the Suisun Bay floor, and 48 feet below mean lower low water. 
The diffuser ports are spaced between 2 feet and 4 feet 4 inches. Additionally, the diffuser ports are 
at angles with respect to the main pipe that range from -65º to 65º.  

The locations of the Tesoro Martinez Refinery Discharge Point 001 and stormwater Discharge 
Points 003 – 006, and the corresponding receiving water, are shown in Table F-2 below.  



Tesoro Refining & Marketing Company LLC TENTATIVE ORDER No. R2-2015-XXXX 
Tesoro Martinez Refinery NPDES No. CA0004961 
 

 
Attachment F – Fact Sheet F-6 

 Table F-2. Outfall Locations 
Discharge 

Point Effluent Description Discharge Point 
Latitude 

Discharge Point 
Longitude Receiving Water 

001 Treated refinery process wastewater and 
stormwater 

38.0483 -122.0894 Suisun Bay 

003 Stormwater from about 76 acres in the 
southwestern portion of the Tract 4 tank 
farm. 

38.0122 -122.0652 Walnut Creek 

004 Stormwater from about 198 acres, 
including the southeast portion of the 
Tract 4 tank farm and all of the Tract 6 
tank farm and offsite facilities. 

38.0225 -122.0583 Hastings Slough 

005-T2NW Stormwater from small areas near a 
stairway leading down to a non-operating 
saltwater pump station on the creek side 
of the slope. 

38.0302 -122.0753 
 

Walnut Creek 

005-T2S-A Stormwater from small areas near the 
channel drain along the north side of a 
fence at a used equipment reclamation 
area before Gate 15 south of the Foster 
Wheeler area. 

38.0191 -122.0669 
 

Walnut Creek 

005-T2S-B Stormwater from small areas near the 
fence line immediately north of the 
railroad tracks.  This area is at the 
extreme south end of Tract 2. 

38.0193 -122.0674 
 

Walnut Creek 

005-T2S-C Stormwater from small areas across the 
road west of the Foster Wheeler yard 
(three tall gray tanks) where runoff from 
the asphalt perimeter drainage channels 
run under the road towards the creek. 

38.0202 -122.0683 
 

Walnut Creek 

005-T2SW Stormwater from small areas near the 
“D” Street firehouse, against the fence.  
This area includes paved areas around the 
auto shop and the western side of the 
Purchasing and Storehouse. 

 38.0223 
 

-122.0693 Walnut Creek 

005-T4NW Stormwater from small areas at the 
easternmost culvert that conveys runoff 
from this area under the road to the west. 

38.0179 -122.0675 
 

Walnut Creek 

005-T4SW Stormwater from small areas near the 
outlet of the pipe that drains the 
impoundment.  The pipe has a locked 
valve on it and is required to be sampled 
when there is a discharge from the 
impoundment. 

38.0055 -122.0587 
 

Walnut Creek 

006 Waste Management Unit (WMU) 5 Cap 
Runoff 

38.0274 -122.0567 
 

Hastings Slough 

   
 
 
 
 
 



Tesoro Refining & Marketing Company LLC TENTATIVE ORDER No. R2-2015-XXXX 
Tesoro Martinez Refinery NPDES No. CA0004961 
 

 
Attachment F – Fact Sheet F-7 

C. Summary of Existing Requirements and Monitoring Data  

Effluent limitations in the previous permit and representative monitoring data for Discharge 
Point 001 are summarized below:  

Table F-3a. Summary of Previous Technology-Based Effluent Limitations and Monitoring Data, 
Discharge Point, 001 

Parameter (units) 
Effluent Limitations Monitoring Data 

(From 3/11 To 12/14) 

Monthly Average Daily Maximum Highest Monthly 
Average 

Highest Daily 
Discharge  

BOD5 lb/day 2,300 4,200 2,025 2,025 
COD lb/day 16,000 31,000 8,302 8,302 
TSS lb/day 1,800 2,900 804 1,413 
Oil and Grease lb/day 670 1,300 205 278 
Phenolic Compounds lb/day 13 31 2.8 2.8 
Ammonia as N lb/day 1,300 2,800 699 821 
Sulfide lb/day 12 27 <9.3 <9.3 
Total Chromium lb/day 15 42 0.26 0.26 
Hexavalent Chromium lb/day 1.2 2.7 <0.93 <1.93 

pH standard 
units Between 6.0 and 9.0 6.03 – 8.92[1] 

Total  Coliform 
Organisms[2] 

MPN/ 
100 mL 

Not greater than 240 (5-Sample Median) <1 
Not greater than 10,000 (Single-Sample) 24,000 

Notes : 
 BOD5 = 5-day Biochemical Oxygen Demand 
 COD = Chemical Oxygen Demand 
 TSS = Total Suspended Solids 
[1] Range from lowest to highest. 
[2] Total Coliform samples are collected at any point where adequate disinfection is assured. The sampling points are 
upstream of the Ox Pond. 
 
Table F-3b. Summary of Previous Water Quality-Based Effluent Limitations and Monitoring 
Data, Discharge Point 001 

Parameter Units 
Final Limits Monitoring Data 

(From 03/11 To 12/14) 
Monthly 
Average Daily Maximum Highest Monthly 

Average 
Highest Daily 

Value 
Copper μg/L 13 24 3.7 24 
Selenium μg/L 41 50 34 49 
Cyanide μg/L 21 42 12 12 
Lead μg/L 3.7 7.8 2.9 2.9 
Dioxin-TEQ µg/L 1.4 x 10-8 2.8 x 10-8 2.85 x 10-10 2.85 x 10-10 

Ammonia (N) mg/L 26 67 16 24 

Acute Toxicity % Survival 
Not less than 90% (11-Sample Median) 95[1] 

Not less than 70% (11-Sample 90th Percentile 85[1] 

Chronic Toxicity TUc 
Not greater than 10 (3-Sample Median) 1.2 

Not greater than 20 (Single-Sample) 2.3 
[1] Minimum survival rate.   
 
 



Tesoro Refining & Marketing Company LLC TENTATIVE ORDER No. R2-2015-XXXX 
Tesoro Martinez Refinery NPDES No. CA0004961 
 

 
Attachment F – Fact Sheet F-8 

 
 

The previous order (section B.1) established the following effluent limitations, based on the 
requirements of Effluent Limitations Guidelines for the Petroleum Refining Point Source 
Category, for discharges of stormwater through Discharge Points 003 – 006: 

Table F-4. Previous Stormwater Effluent Limitations 
Pollutant Limitation 
pH within 6.5 to 8.5 
Oil & Grease daily maximum of 15 mg/L 
TOC daily maximum of 110 mg/L 

 
In its Report of Waste Discharge (March 2011 through December 2014), the Discharger 
provided the following characterization of its stormwater discharges through Discharge Points 
003 – 006: 

Table F-5. Stormwater Quality 

Discharge 
Point 

Oil & Grease (mg/L) TOC (mg/L) TSS (mg/L) 